
CATALOGO
DE PARTES

EXCAVADORA ME60



Contents
1.  GENERAL DRAWING .....................................................................................................  8
  1  HYDRAULIC CRAWLER EXCAVATOR.......................................................................... 8
2.  ENGINE SYSTEM........................ .................................................................................. 10
  2.1  TRANSITION PLATE & COUPLING MOUNTING
 ASS'Y................................................................................................................................ 10
    1  TRANSITION PLATE & COUPLING MOUNTING
 ASS'Y................................................................................................................................ 10
  2.2  ENGINE FUEL SYSTEM ASS'Y................................................................................  12
    1  ENGINE FUEL SYSTEM ASS'Y................................................................................. 12
  2.3  ENGINE MOUNTING SYSTEM.................................................................................  14
    1  ENGINE MOUNTING ASS'Y_2.................................................................................. 14
    2  ENGINE MOUNTING ASS'Y_1.................................................................................. 16
  2.4  AIR INTAKE ASSEMBLY...........................................................................................  18
    1  AIR INTAKE ASSEMBLY............................................................................................ 18
  2.5  EXHAUST ASSEMBLY..............................................................................................  20
    1  EXHAUST ASSEMBLY............................................................................................... 20
  2.6  COOLING SYSTEM................................................................................................... 22
    1  ENGINE COOLING ASS'Y 2......................................................................................  22
    2  ENGINE COOLING ASS'Y 1.....................................................................................  24
    2.6.1  RADIATOR............................................................................................................ 26
      1  RADIATOR ASS'Y_2................................................................................................  26
      2  RADIATOR ASS'Y_1................................................................................................  28
3.  FUEL TANK ASSEMBLY............................................................................................... 30
  1  FUEL TANK ASSEMBLY..............................................................................................  30
4.  CABIN ASSEMBLY........................................................................................................ 32
  1  CABIN ASSEMBLY.......................................................................................................  32
5.  HYDRAULIC TANK ASSEMBLY..................................................................................  34
  1  HYDRAULIC TANK ASSEMBLY........................ ..........................................................  34
6.  SWING DRIVE DEVICE................................................................................................  36
  1  SWING DRIVE DEVICE........................ .......................................................................  36
7.  AIR CONDITIONING SYSTEM....................................................................................... 38
  1  AIR CONDITIONING SYSTEM#TAYBO#.....................................................................  38
  7.1  CONTROL ASSEMBLY..............................................................................................  40
    1  CONTROL ASSEMBLY#TAYBO#...............................................................................  40
    2  CONTROL ASSEMBLY............................................................................................... 42
  3  AIR CONDITIONING SYSTEM....................................................................................  44
  7.2  COMPRESSOR MOUNTING ASSEMBLY................................................................ 46
    1  COMPRESSOR MOUNTING ASSEMBLY(TAYBO)........................................... .......... 46
    2  COMPRESSOR MOUNTING ASSEMBLY............................ ....................................  48
8.  ELECTRONIC CONTROL SYSTEM.............................................................................  50
  8.1  BODY ELECTRICAL ASSEMBLY.............................................................................  50
    1  HORN UNIT................................................................................................................  50
    2  BATTERY UNIT..........................................................................................................  52
    3  BOOM ELECTRICAL LAYOUT..................................................................................  54



    4  BODY ELECTRICAL ASSEMBLY..............................................................................  56
    5  BATTERY ASSEMBLY...............................................................................................  58
    6  HORN ASSEMBLY....................................................................................................  60
    7  BOOM ELECTRICAL LAYOUT..................................................................................  62
    8  BODY ELECTRICAL ASSEMBLY..............................................................................  64
  8.2  CABIN ELECTRIC.....................................................................................................  66
    1  CABIN ELECTRIC......................................................................................................  66
    2  CABIN ELECTRIC......................................................................................................  68
    8.2.1  FUSE BOX UNIT..................................................................................................  70
      1  FUSE BOX UNIT.....................................................................................................  70

9.  COUNTERWEIGHT ASSEMBLY................................................................................... 72
  1  COUNTERWEIGHT ASSEMBLY................................................................................... 72

10.  HYDRAULIC SYSTEM................................................................................................  74
  10.1  MAIN VALVE PIPELINE..........................................................................................  74
    1  MAIN VALVE PIPELINE................. ............................................................................ 74
  10.2  MAIN VALVE PIPELINE..........................................................................................  76
    10.2.1  WORK DEVICE PIPE CLAMP UNIT.................................................................. 76
      1  WORK DEVICE PIPE CLAMP UNIT............................... ........................................  76
    10.2.2  ARM & BUCKET PIPE CLAMP UNIT................................................................. 78
      1  ARM & BUCKET PIPE CLAMP UNIT......................................................................  78
    10.2.3  BOOM PIPE CLAMP UNIT.............................. .................................................  80
      1  BOOM PIPE CLAMP UNIT...................................................................................... 80
    10.2.4  MAIN VALVE UNIT............................................................................................. 82
      1  MAIN VALVE UNIT................................... ...............................................................  82
    10.2.5  SWING MOTOR UNIT.......................................................................................  84
      1  SWING MOTOR UNIT......................... .................................................................... 84
    10.2.6  CENTER SWIVEL JOINT UNIT.........................................................................  86
      1  CENTER SWIVEL JOINT UNIT................................................................................ 86
  10.3  PILOT SYSTEM PIPELINE.....................................................................................  88
    1  PILOT SYSTEM PIPELINE......................................................................................... 88
    10.3.1  SHUTTLE VALVE UNIT.................. ...................................................................  90
      1  SHUTTLE VALVE UNIT............................................................................................ 90
    10.3.2  FIVE-WAY BLOCK UNIT....................................................................................  92
      1  FIVE-WAY BLOCK UNIT.......................................................................................... 92
    10.3.3  PILOT OIL SOURCE VALVE UNIT..................................................................... 94
      1  PILOT OIL SOURCE VALVE UNIT..........................................................................  94
    10.3.4  EIGHT-WAY BLOCK UNIT.................................................................................  96
      1  EIGHT-WAY BLOCK UNIT.......................................................................................  96
    10.3.5  FOOT PEDAL DEVICE PIPELINE....................................................................  98
      1  FOOT PEDAL DEVICE PIPELINE...........................................................................  98
    10.3.6  PILOT VALVE PIPELINE,DOZER.................................................................... 100
      1  PILOT VALVE PIPELINE,DOZER............................ ..............................................  100
    10.3.7  HANDLE DEVICE PIPELINE............................................................................  102
      1  HANDLE DEVICE PIPELINE................................................................................. 102
  10.4  CHASSIS PIPELINE................. .............................................................................  104
    1  CHASSIS PIPELINE.................. ..............................................................................  104



  10.5  OIL RETURN PIPELINE........................................................................................ 106
    1  OIL RETURN PIPELINE...........................................................................................  106
  10.6  WORKING DEVICE PIPELINE.............................................................................. 108
    1  WORKING DEVICE PIPELINE.................................................................................  108
  10.7  BREAKING HAMMER PIPELINE..........................................................................  110
    1  BREAKING HAMMER PIPELINE............................................................................. 110
  10.8  PUMP PIPELINE ..................................................................................................  112
    1  PUMP PIPELINE ...................................................................................................... 112
    10.8.1  PUMP UNIT.....................................................................................................  114
      1  PUMP UNIT.................. ......................................................................................... 114

11.  COVER ASSEMBLY..................................................................................................  116
  1  COVER ASSEMBLY...................................................................................................  116
  11.1  RIGHT REAR DOOR ASSEMBLY..................... ...................................................  118
    1  RIGHT REAR DOOR ASSEMBLY............................................................................ 118
  11.2  REAR COVER ASSEMBLY................. .................................................................. 120
    1  REAR COVER ASSEMBLY......................................................................................  120
  11.3  COVER PLATE ASSEMBLY.................................................................................. 122
    1  COVER PLATE ASSEMBLY.....................................................................................  122
  11.4  BRACKET ASSEMBLY.......................................................................................... 124
    1  BRACKET ASSEMBLY.............................................................................................  124
  11.5  LEFT REAR DOOR ASSEMBLY...........................................................................  126
    1  LEFT REAR DOOR ASSEMBLY..............................................................................  126

12.  PLATFORM ASSEMBLY...........................................................................................  128
  1  PLATFORM ASSEMBLY 1.......................................................................................... 128
  2  PLATFORM ASSEMBLY 2.................... ..................................................................... 130

13.  UNDERCARRIAGE ASS'Y......................................................................................... 132
  1  UNDERCARRIAGE ASS'Y 2......................................................................................  132
  2  UNDERCARRIAGE ASS'Y 1......................................................................................  134
  13.1  CENTER SWIVEL JOINT....................................................................................... 136
    1  CENTER SWIVEL JOINT.........................................................................................  136
  13.2  TRACK ASS'Y.......................................................................................................  138
    1  TRACK ASS'Y........................................................................................................... 138
    2  TRACK ASS'Y................. ......................................................................................... 140

14.  BOOM ASSEMBLY................. ..................................................................................  142
  1  BOOM ASSEMBLY...................................................................................................... 142

15.  ARM ASSEMBLY................. .....................................................................................  144
  1  ARM ASSEMBLY........................................................................................................ 144

16.  MARKING SYSTEM..................................................................................................  146
  1  MARKING SYSTEM 4................................................................................................  146
  2  MARKING SYSTEM 3................................................................................................  148
  3  MARKING SYSTEM 2................................................................................................  150
  4  MARKING SYSTEM 1................................................................................................  152

17.  TOOLBOX ASSEMBLY.............................................................................................  154
  1  TOOLBOX ASSEMBLY............................................................................................... 154

18.  BUCKET ASSEMBLY................................................................................................ 156
  1  BUCKET ASSEMBLY.................................................................................................  156



19.  DOZER ASSEMBLY.................................................................................................  158
  1  DOZER ASS'Y............................................................................................................  158
  2  DOZER ASSEMBLY..................................................................................................  160

20.  SEAT MOUNTING ASSEMBLY......................... .......................................................  162
  1  SEAT MOUNTING ASSEMBLY 1...............................................................................  162
  2  SEAT MOUNTING ASSEMBLY 2...............................................................................  164



(10600605320)
HYDRAULIC CRAWLER EXCAVATOR

123

4

5

6

8

9
10

11

7

8



(10600605320)
HYDRAULIC CRAWLER EXCAVATOR

NO. S.C  
PART NAME

CODE QTY NOTE

1 30608012447 AIR CONDITIONING SYSTEM LG6060N1.08 1

2 30604012343 CABIN ASSEMBLY LG6060N1.04 1

3 30621012445 SEAT MOUNTING ASSEMBLY LG6060N1.21 1

4 30611012344 COUNTERWEIGHT ASSEMBLY LG6060N1.11 1

5 30618012260 DOZER ASSEMBLY LG6060N1.18 1

6 30625006845 TOOLBOX ASSEMBLY CDM6060.25 1

7 30615012246 BOOM ASSEMBLY LG6060N1.15 1

8 30617012242 BUCKET ASSEMBLY LG6060N1.17 1

9 30616012252 ARM ASSEMBLY LG6060N1.16 1

10 30605012386 BREAKING HAMMER PIPELINE LG6060N1.20 1

11 30622006844 MARKING SYSTEM CDM6060.22 1

9



(30601012664)
TRANSITION PLATE & COUPLING MOUNTING ASS'Y

1

2

3

4

5

10



(30601012664)
TRANSITION PLATE & COUPLING MOUNTING ASS'Y

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60100009520 COUPLING CF-KE-088-140-11056 1

2 51204121622 BOLT M14×50 GB/T5783 3

3 30601118779 TRANSITION PLATE LG6060N1.01.03-01 1

4 51204101322 BOLT M10×35 GB/T5783 8

5 60900009924 WASHER 10 Q/LG12003 8

11



(30601012449)
ENGINE FUEL SYSTEM ASS'Y

8

6

4
5

14

12

9

11
10

16

1
2

3

1

2

15

5

18
5

17

5

13
10

7

12



(30601012449)
ENGINE FUEL SYSTEM ASS'Y

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204090922 BOLT M8×16 GB/T5783 10

2 51420090122 WASHER 8 GB/T96.1 10

3 60100009697 CLIP Φ15 B11068B0 2

4 56964000023 HOSE 8×15.5×1700 JB/T6015 1

5 56902001602 CLAMP A-10-16/9 DIN3017-1 7

6 60300008801 HOLLOW BOLT 01119248 1

7 60980001195 WASHER 13023361 2

8 60300008802 PIPE JOINT 1000567667 1

9 30601012454
ELECTRIC PUMP-HEAT FILTER
SUPPO RT LG6060N1.01.01.01 1

10 60900009924 WASHER 10 Q/LG12003 4

11 51203101721 BOLT M10×55 GB/T5782 4

12 60100008266
RIGHT-ANGLE JOINT M16×1.5-3/8-
Ф8 S80754 1

13 51139220508 SCREW M10×35 GB/T70.1 4

14 60100008782 ELECTRIC PUMP-HEAT FILTER 1002446542 1

15 56964009501 HOSE 8×15.5×420 JB/T6015 1

16 60100009700 CLIP Φ25 B11068E0 8

17 56964011401 HOSE 8×15.5×2000 JB/T6015 1

18 56964012601 HOSE 8×15.5×2500 JB/T6015 1

13



(30601012451)
ENGINE MOUNTING ASS'Y_2

17

10

6 5

4

3

1

2

9

8
7 14

6 5

13

15

11

12

8

16

18
18

1818

14



(30601012451)
ENGINE MOUNTING ASS'Y_2

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51202123121 BOLT M14×150 GB/T5782 2

2 60900009925 WASHER 14 Q/LG12003 4

3 30601100419 GASKET 1 CDM6065.01-07 2

4 60101800023 REAR SHOCK ABSORBER EN1003-C 4

5 60900009924 WASHER 10 Q/LG12003 18

6 51204101222 BOLT M10×30 GB/T5783 16

7 60100010439
PROTECTIVE BOWL#SHOCK
ABSORBER XEN-1003-03 2

8 30601100659 ADJUSTING WASHER LG6235.01-03 4

9 51307001222 NUT M14 GB/T6170 4

10 30601012459 LEFT REAR SUPPORT LG6060N1.01.03.04 1

11 51203112921 BOLT M12×130 GB/T5782 2

12 60900009832 WASHER 12 Q/LG12003 4

13 60101800022 FRONT SHOCK ABSORBER EN1002-C 4

14 30601012458 RIGHT REAR SUPPORT LG6060N1.01.03.03 1

15 30601100420 GASKET 2 CDM6065.01-08 2

16 30601012665
PROTECTIVE BOWL#SHOCK
ABSORBER LG6060N1.01.03.05 2

17 51307001122 NUT M12 GB/T6170 4

18 60100010505 ENGINE#BEIJING FOURTH-STAGE) WP3.2G50E311A(DH3.2G0115
*01)

1

18 60100010506
ENGINE#NATIONAL FOURTH-
STAGE#

WP3.2G50E430(DH3.2G0116*
01)

1

18 60100010425 ENGINE WP3.2G61E316(DH3.2G0111) 1

18 60100010386 ENGINE WP3.2G50E311(DH3.2G0110) 1

15



(30601012451)
ENGINE MOUNTING ASS'Y_1

21

3

20

19

17

18

23

16 22

14

14

3

13

12

10

11

16

15

1

2
3 4

5
6

7

8

9

24

16



(30601012451)
ENGINE MOUNTING ASS'Y_1

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30601012456 ECU SUPPORT LG6060N1.01.03.01 1

2 51204101122 BOLT M10×25 GB/T5783 2

3 60900009924 WASHER 10 Q/LG12003 18

4 60100008789 ECU 1001927579 1

5 51204081122 BOLT M6×25 GB/T5783 4

6 51420080122 WASHER 6 GB/T96.1 4

7 60100009700 CLIP Φ25 B11068E0 3

8 51204090922 BOLT M8×16 GB/T5783 3

9 51420090122 WASHER 8 GB/T96.1 3

10 51202123121 BOLT M14×150 GB/T5782 2

11 60900009925 WASHER 14 Q/LG12003 4

12 30601100419 GASKET 1 CDM6065.01-07 2

13 60101800023 REAR SHOCK ABSORBER EN1003-C 4

14 51204101222 BOLT M10×30 GB/T5783 16

15 60100010439
PROTECTIVE BOWL#SHOCK
ABSORBER XEN-1003-03 2

16 30601100659 ADJUSTING WASHER LG6235.01-03 4

17 51203112921 BOLT M12×130 GB/T5782 2

18 60900009832 WASHER 12 Q/LG12003 4

19 30601100420 GASKET 2 CDM6065.01-08 2

20 60101800022 FRONT SHOCK ABSORBER EN1002-C 4

21 30601012457 RIGHT FRONT SUPPORT LG6060N1.01.03.02 1

22 30601012665
PROTECTIVE BOWL#SHOCK
ABSORBER LG6060N1.01.03.05 2

23 51307001122 NUT M12 GB/T6170 4

24 30601116297 ENGINE LEFT FRONT LEG LG6065N.01.01-02 1

17



(30601012452)
AIR INTAKE ASSEMBLY

1

2

3

4

5
6

715

3
16

14

13 12

8

9

7

11

10

18



(30601012452)
AIR INTAKE ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60100008174 PREFILTER KA12N 1

2 30601012461 AIR INLET TUBE LG6060N1.01.04.02 1

3 51204101122 BOLT M10×25 GB/T5783 8

4 51420100122 WASHER 10 GB/T96.1 4

5 30601118963 AIR FILTER INLET HOSE LG6060N1.01.04-02 1

6 56931001501 CLAMP SLTB-84-92/19 SAE J1508 1

7 56931000501 CLAMP SLTB-70-78/19 SAE J1508 2

8 30601012460 AIR FILTER BRACKET LG6060N1.01.04.01 1

9 60900009924 WASHER 10 Q/LG12003 4

10 60100008213 AIR FILTER BEAM CLAMP P778810 1

11 60900009923 WASHER 8 Q/LG12003 2

12 51204091122 BOLT M8×25 GB/T5783 2

13 30601118962 ENGINE INLET HOSE LG6060N1.01.04-01 1

14 56931005501 CLAMP SLTB-74-82/19 SAE J1508 1

15 60100003563 AIR FILTER ALARM X770774 1

16 60101101169 AIR FILTER G068663 1

19



(30601012450)
EXHAUST ASSEMBLY

1

10

10

8

2

11
89

7

5

6

8

4

3

20



(30601012450)
EXHAUST ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30601118951 SILENCER BEAM CLAMP LG6060N1.01.02-01 2

2 30601012455 SILENCER BRACKET LG6060N1.01.02.01 1

3 56902002202 CLAMP A-50-70/9 DIN3017-1 2

4 60100010470 EXHAUST PIPE HEAT SHIELD 1007682498 1

5 51204091022 BOLT M8×20 GB/T5783 2

6 60900009923 WASHER 8 Q/LG12003 2

7 51204101122 BOLT M10×25 GB/T5783 2

8 60900009924 WASHER 10 Q/LG12003 10

9 30601119313 SILENCER CONNECTING PLATE LG6060N1.01.02-02A 1

10 51307001022 NUT M10 GB/T6170 8

11 51204101422 BOLT M10×40 GB/T5783 4

21



(30601012453)
ENGINE COOLING ASS'Y 2

1 3

2

6

4

7 8 109

1112

16
15

13
1417

5

18

22



(30601012453)
ENGINE COOLING ASS'Y 2

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30601118972
FRONT HEAT INSULATION
SPONGE 1 LG6060N1.01.05-07 1

2 30601118975
UPPER HEAT INSULATION
SPONGE LG6060N1.01.05-10 1

3 30601118973
FRONT HEAT INSULATION
SPONGE 2 LG6060N1.01.05-08 1

4 56932000101 CLAMP B-10/8 QC/T621 4

5 30601118973
FRONT HEAT INSULATION
SPONGE 2 LG6060N1.01.05-08 1

6 60911013235 HOSE 8×12×740 HG/T2491 1

7 30601119316 JACKSTAY LG6060N1.01.05-03A 1

8 30601119649 SPACER BUSH φ15×φ40×15 LG6060N1.01.05-12 1

9 60900009925 WASHER 14 Q/LG12003 1

10 51204121422 BOLT M14×40 GB/T5783 1

11 51204111122 BOLT M12×25 GB/T5783 2

12 51420110122 WASHER 12 GB/T96.1 2

13 30608105128 GASKET LG6220E.08A.01-01 4

14 30601105860 HEEL BLOCK LG6270E.01.03-01 4

15 51203111621 BOLT M12×50 GB/T5782 2

16 30601118974
BOTTOM HEAT INSULATION
SPONGE LG6060N1.01.05-09 1

17 51203111721 BOLT M12×55 GB/T5782 2

18 30601118971 FRONT INSULATING PLATE LG6060N1.01.05-06 1

23



(30601012453)
ENGINE COOLING ASS'Y 1

1
2

8

12

6

10 11

9

5

14

3 74

13415

6

16

17

24



(30601012453)
ENGINE COOLING ASS'Y 1

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30601118970
REAR HEAT INSULATION SPONGE
2 LG6060N1.01.05-05 1

2 30601012462 REAR INSULATING PLATE LG6060N1.01.05.01 1

3 60100010350 RADIATOR LG6060N1.01.05-000(A) 1

4 60100009347 CAMPENSATING CLAMP HG01A2154 4

5 30601000019
AUXILIARY WATER TANK
ASSEMBLY CDM606.01.01.01 1

6 56932000101 CLAMP B-10/8 QC/T621 4

7 30601118966 WATER OUTLET HOSE LG6060N1.01.05-01 1

8 60200009402 FAN 901460A12 1

9 51420090122 WASHER 8 GB/T96.1 1

10 60100009696 CLIP Φ10 B11068A0 2

11 51204090922 BOLT M8×16 GB/T5783 2

12 60911013569 HOSE 8×12×650 HG/T2491 1

13 30601118967 ENGINE INLET HOSE LG6060N1.01.05-02 1

14 56902002202 CLAMP A-50-70/9 DIN3017-1 2

15 60911011090 HOSE 8×12×330 HG/T2491 1

16 30601100071 GUARD RUBBER GASKET CDM606.01.01-04 1

25



(60100010350)
RADIATOR ASS'Y_2

1

2

3

4

5

6
7

26



(60100010350)
RADIATOR ASS'Y_2

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 37120007474 WATER COOLER ASS'Y LG6060N1.01.05-000(A).37
L2

1

2 51777000501 BUTTERFLY BOLT M8×20 DIN316 4

3 37124018005 INSET PROOF NET WELDMENT 1 LG6060N1.01.05-000(A).02 1

4 37124018007 INSET PROOF NET WELDMENT 2 LG6060N1.01.05-000(A).03 2

5 51338001319 NUT M8lmax:15 GB/T17880.3 11

6 37120007479
DRYING BOTTLE MOUNTING
BRACKET LG6060N1.01.05-000(A).04 1

7 37124018006 RUBBER HEEL BLOCK LG6060N1.01.05-000(A)-001 2

27



(60100010350)
RADIATOR ASS'Y_1

1

2
3

4

5
6

7

8

9

10

11

28



(60100010350)
RADIATOR ASS'Y_1

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 37120007469 OIL RADIATOR ASS'Y LG6060N1.01.05-000(A).36
L2

1

2 51204091122 BOLT M8×25 GB/T5783 9

3 51401090122 WASHER 8 GB/T93 28

4 51436210215 WASHER 8 GB/T96.2 32

5 51421090121 WASHER 8 GB/T97.1 2

6 51338001319 NUT M8lmax:15 GB/T17880.3 12

7 37120007478 WIND SCOOPER WELDMENT LG6060N1.01.05-000(A).01 1

8 37111010105 GRID GUARD WELDMENT LG6065.01A.01.03 1

9 37123018960 CONNECTING PLATE CDM6060D.01.30B-001 2

10 51204091022 BOLT M8×20 GB/T5783 21

11 56932000201 CLAMP B-12/8 QC/T621 1

29



(30603012339)
FUEL TANK ASSEMBLY

18

1

2

10

9

7

8

14

15

16

17

12

11

13

3

6

4

5

19

20
21

30



(30603012339)
FUEL TANK ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60980000058 LOCK COVER NBS1021-1 1

2 60980003265 FILTER SCREEN 71141 1

3 30603012517 FILL PORT UNIT CDM6225E.03A.02 1

4 51204090922 BOLT M8×16 GB/T5783 6

5 60900009923 WASHER 8 Q/LG12003 6

6 30603119055 RUBBER PAD CDM6225E.03A-01 1

7 51158170410 SCREW M5×12 GB/T818 3

8 51421070121 WASHER 5 GB/T97.1 3

9 30603100008 COVER CDM606.03A-01 1

10 30603012340 FUEL TANK WELDMENT LG6060N1.03.01 1

11 56145025001 O-RING 115×3.55 GB/T3452.1 1

12 30603000004 OIL SUCTION FLANGE CDM606.03.02 1

13 60304000009 WATER DRAIN VALVE V606 1

14 51204101022 BOLT M10×20 GB/T5783 6

15 60900009924 WASHER 10 Q/LG12003 6

16 51204132522 BOLT M16×35 GB/T5783 4

17 60900009926 WASHER 16 Q/LG12003 4

18 30614100014 ADJUSTING WASHER CDM606.14-01 4

19 30603013366 GREASE BUCKET FIXED SEAT LG6060N1.03.04 1

20 51204091022 BOLT M8×20 GB/T5783 4

21 51420090122 WASHER 8 GB/T96.1 4

31



(30604012343)
CABIN ASSEMBLY

4

5
6

1

2

3

7

8

32



(30604012343)
CABIN ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60900011009 CABIN LG6065N.04.01 1

2 30604114155 PAPER PAD CDM6060.04-02 3

3 30604116448 FLOOR MAT LG6065N.04-01 1

4 30604100004 ADJUSTING WASHER LG6065.04-01 5

5 60900009926 WASHER 16 Q/LG12003 5

6 51204133918 BOLT M16×60 GB/T5783 4

7 51204132518 BOLT M16×35 GB/T5783 1

8 30604118815 CAB SPONGE LG6060N1.04-01 1

33



(30602012330)
HYDRAULIC TANK ASSEMBLY

1

2

4

3
5

6

7

8

9

10

11

12

13

14

15

16

34



(30602012330)
HYDRAULIC TANK ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60307010002 LIQUID LEVEL GAUGE LS127-T-M10 1

2 30602118805 INSULATING ALUMINUM LG6060N1.02-02 1

3 30604100007 WASHER LG6230.04B-01 4

4 51204134222 BOLT M16×30 GB/T5783 4

5 56900000504 O-RING 56.74×3.53 AS568 1

6 51139230208 SCREW M12×25 GB/T70.1 4

7 30602012335 OUTLET PIPE LG6060N1.02.02 1

8 60911010617 PLUG VSTI3/4EDA3C 1

9 30602012331 OIL TANK BODY LG6060N1.02.01 1

10 60100010392 OIL SUCTION FILTER TL369JE/100 1

11 30602012336
OIL SUCTION FILTER COVER
PLATE LG6060N1.02.03 1

12 60101100927 AIR FILTER PAF2-0.035-0.75-10·F 1

13 51204101122 BOLT M10×25 GB/T5783 8

14 30602118780 OIL RETURN FILTER COVER PLATE LG6060N1.02-01 1

15 56145015605 O-RING 128×3.55 GB/T3452.1 2

16 60100008409 OIL RETURN FILTER TL379QG/10 1

35



(30609009242)
SWING DRIVE DEVICE

1

2

3

4

5

6

7

8

9 10

11
3

3

36



(30609009242)
SWING DRIVE DEVICE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60206100002 SWING BEARING QND760.22Z-01 1

2 51207131620 BOLT M16×1.5×50 GB/T5786 7

3 60900009926 WASHER 16 Q/LG12003 47

4 16952037021
SWING MOTOR & REDUCTOR
ASSEMBLY JHD035B.00 1

5 30609100001 PIN CDM606.09-01 1

6 60300010633 LUBRICATION HOSE 30487-800-R1/8 1

7 60300010799 HOSE ASSEMBLY R3/8(90°)-L600-R3/8dm 1

8 30609100024 LOCATING PIN LG6085.09A-01 2

9 51210133620 BOLT M16×1.5×85 GB/T5785 20

10 51207131820 BOLT M16×1.5×60 GB/T5786 20

11 60900008308 GREASE CUP PT1/8 180° 2

37



(30608013221)
AIR CONDITIONING SYSTEM#TAYBO#

23

5
22

11

8

6

1

26
27

2527

7

9
8

10

13

9
8

14

20
3

16
15

12

24

21

2
34

18

5
19

17

38



(30608013221)
AIR CONDITIONING SYSTEM#TAYBO#

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30608013224 CONTROL ASSEMBLY LG6060N1.08A.03 1

2 51307000822 NUT M6 GB/T6170 1

3 60900009922 WASHER 6 HRC35-45 3

4 51307000922 NUT M8 GB/T6170 2

5 60900009923 WASHER 8 Q/LG12003 3

6 30608009183
EVAPORATOR MOUNTING
ASSEMBLY CDM6060.08A.01 1

7 30608013223 CONDENSER BRACKET LG6060N1.08A.02 1

8 51420090122 WASHER 8 GB/T96.1 17

9 51204091022 BOLT M8×20 GB/T5783 6

10 60100010493 CONDENSER KC69P001Z 1

11 60100009703 CLIP Φ40 B11068H0 7

12 51204090922 BOLT M8×16 GB/T5783 11

13 30608120179 WASHER 8 (t3×φ30) LG6060N1.08A-01 2

14 60100010507 EXHAUST PIPE KK69P004Z 1

15 60100010508 LIQUID PIPE KK69P005Z 1

16 60100009700 CLIP Φ25 B11068E0 1

17 30608013360
COMPRESSOR MOUNTING
ASSEMBLY LG6060N1.08A.01A 1

18 60100010509 SUCTION HOSE KK69P006Z 1

19 51204091222 BOLT M8×30 GB/T5783 2

20 51204081122 BOLT M6×25 GB/T5783 2

21 56902002002 CLAMP A-16-25/9 DIN3017-1 4

22 30608118990 HOT WATER PIPE LG6060N1.08-01 1

23 60100009699 CLIP Φ22 B11068D0 3

24 30608118991 HOT WATER PIPE LG6060N1.08-02 1

25 30608116420 AIR HOSE 2 LG6065N.08-02 1

26 30608116419 AIR HOSE 1 LG6065N.08-01 1

27 56902003902 CLAMP A-70-90/9 DIN3017-1 4

39



(30608013224)
CONTROL ASSEMBLY#TAYBO#

1

2

3

4

40



(30608013224)
CONTROL ASSEMBLY#TAYBO#

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60100010510 COMPRESSOR WIRING HARNESS KJ69P002Z 1

2 60400009174 MIDDLE WIRING HARNESS KJ69B001Z 1

3 60400009175 CONTROLLER ASSEMBLY KJ17A001G 1
TJ17P001Z

4 60400009192 CROSS COUNTERSUNK BOLT KZ000196Z 4

41



(30608012663)
CONTROL ASSEMBLY

1

2

3

4

5

42



(30608012663)
CONTROL ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60100002885 A/C WIRING HARNESS LG3022-7510 1

2 60400008490 CONTROL PANEL C20034-8650 1

3 60100010437 A/C WIRING HARNESS 2 T30224-6030 1

4 51158170410 SCREW M5×12 GB/T818 4

5 51421070121 WASHER 5 GB/T97.1 4

43



(30608012447)
AIR CONDITIONING SYSTEM

25

2

3

4

24

1

22

23

12
1519

20

21

16

10

15

26

27
25

23
10

15

5

3
2

8

10

6
7

9 3
10

13

12

11
18

17

14

44



(30608012447)
AIR CONDITIONING SYSTEM

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60401080196 EVAPORATOR H20053-9040 1

2 51204091022 BOLT M8×20 GB/T5783 8

3 60900009923 WASHER 8 Q/LG12003 10

4 30608012663 CONTROL ASSEMBLY LG6060N1.08.05 1

5 60401080097 CONDENSER D30023-1720a 1

6 60100010390 OUTLET PIPE ASSEMBLY LG3044-6130 1

7 60100010391 OUTLET PIPE ASSEMBLY LG3044-6140 1

8 60100009702 CLIP Φ35 B11068G0 5

9 60980005398 DRYING BOTTLE ASSEMBLY JD3017-0040 1

10 51204090922 BOLT M8×16 GB/T5783 13

11 60900009922 WASHER 6 HRC35-45 2

12 51204081022 BOLT M6×20 GB/T5783 2

13 60100010388 EXHAUST HOSE ASS'Y LG3009-6110 1

14 51139210508 SCREW M8×25 GB/T70.1 2

15 51420090122 WASHER 8 GB/T96.1 11

16 60100009699 CLIP Φ22 B11068D0 3

17 60100010389 SUCTION HOSE ASS'Y LG3010-6120 1

18 30608012467
COMPRESSOR MOUNTING
ASSEMBLY LG6060N1.08.01 1

19 30608116419 AIR HOSE 1 LG6065N.08-01 1

20 56902003902 CLAMP A-70-90/9 DIN3017-1 4

21 30608116420 AIR HOSE 2 LG6065N.08-02 1

22 60100009028 WIND SCOOPER JD4122-6060 1

23 60100009703 CLIP Φ40 B11068H0 3

24 60911014051 DRAIN PIPE ASSEMBLY JD3056-0011 1

25 56902002002 CLAMP A-16-25/9 DIN3017-1 4

26 30608118990 HOT WATER PIPE LG6060N1.08-01 1

27 30608118991 HOT WATER PIPE LG6060N1.08-02 1

45



(30608013360)
COMPRESSOR MOUNTING ASSEMBLY(TAYBO)

6
4

2

1

12
11

10
7

8

7

3

5

9

46



(30608013360)
COMPRESSOR MOUNTING ASSEMBLY(TAYBO)

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204121422 BOLT M14×40 GB/T5783 2

2 30608111021 WASHER LG6485E6.08.03-02 2

3 30608012470 ADJUSTMENT BRACKET LG6060N1.08.04 1

4 60900009924 WASHER 10 Q/LG12003 5

5 51204101422 BOLT M10×40 GB/T5783 5

6 30608012662 CONDENSER COVER LG6060N1.08.03A 1

7 60900009923 WASHER 8 Q/LG12003 6

8 51204091022 BOLT M8×20 GB/T5783 2

9 60100002221 COMPRESSOR BELT A38 1

10 51203092321 BOLT M8×90 GB/T5782 4

11 60100010008 COMPRESSOR ASSEMBLY KD69C001Z 1

12 30608012468
COMPRESSOR BRACKET
WELDMENT LG6060N1.08.02 1

47



(30608012467)
COMPRESSOR MOUNTING ASSEMBLY

6
4

2

1

12
11

10
7

8

7

3

5

9

48



(30608012467)
COMPRESSOR MOUNTING ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204121422 BOLT M14×40 GB/T5783 2

2 30608111021 WASHER LG6485E6.08.03-02 2

3 30608012470 ADJUSTMENT BRACKET LG6060N1.08.04 1

4 60900009924 WASHER 10 Q/LG12003 5

5 51204101422 BOLT M10×40 GB/T5783 5

6 30608012662 CONDENSER COVER LG6060N1.08.03A 1

7 60900009923 WASHER 8 Q/LG12003 6

8 51204091022 BOLT M8×20 GB/T5783 2

9 60100002221 COMPRESSOR BELT A38 1

10 51203092321 BOLT M8×90 GB/T5782 4

11 60401080001 COMPRESSOR 12240-32700L 1

12 30608012468
COMPRESSOR BRACKET
WELDMENT LG6060N1.08.02 1

49



(30607013592)
HORN UNIT

1

2

3

4

5

6

7

50



(30607013592)
HORN UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60400011130 ELECTRIC HORN LK70111 1

2 30607005094 BUZZER PLATE CDM6065F.07.01.15 1

3 51421090115 WASHER 8 GB/T97.1 1

4 51204091018 BOLT M8×20 GB/T5783 1

5 60400011145 BUZZER LK70602 1

6 60900009922 WASHER 6 HRC35-45 2

7 51158190310 SCREW M6×12 GB/T818 2

51



(30607013592)
BATTERY UNIT

1

2

3
4

5
6

52



(30607013592)
BATTERY UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60400011225 BATTERY LK70A02 1

2 30607100133 SCREW ROD LG6065.07B.01.08-03 2

3 30607100052 PRESSING PLATE LG6065.07B.01.08-01 1

4 60900009923 WASHER 8 Q/LG12003 2

5 51307000919 NUT M8 GB/T6170 4

6 30607100093 RUBBER SHEATH LG6065.07B.01.08-02 1

53



(30607013592)
BOOM ELECTRICAL LAYOUT

2 1

54



(30607013592)
BOOM ELECTRICAL LAYOUT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30607009993 BOOM LAMP WIRING HARNESS CDM6060D.07.01.07 1

2 60400011134 WORKING LAMP LK70301 1

55



(30607013592)
BODY ELECTRICAL ASSEMBLY

17
18

19
20

21

22

23

24

2

3 4
5

6

7
8

9

10

11

12

1

26

2
3

22

3
2

27
28

7
8

9

2
3

4

29

14

1325

15

16

56



(30607013592)
BODY ELECTRICAL ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30607013551 BODY WIRING HARNESS LG6060N1.07A.01.01A 1

2 51204090922 BOLT M8×16 GB/T5783 20

3 30607100167 CONNECTOR BRACKET LG6075.07.01-03 4

4 60900009923 WASHER 8 Q/LG12003 28

5 60400011134 WORKING LAMP LK70301 3

6 60911011058 CLIP 35 3700935 2

7 51421090115 WASHER 8 GB/T97.1 3

8 51401090107 WASHER 8 GB/T93 3

9 51204091018 BOLT M8×20 GB/T5783 3

10 51204101122 BOLT M10×25 GB/T5783 4

11 60900009924 WASHER 10 Q/LG12003 4

12 30607119336 SWITCH BRACKET LG6060N1.07.01-02 1

13 60400011133 POWER MAIN SWITCH LK70201 1

14 30607000452 BATTERY EARTH WIRE LG6090.07A.01.04 1

15 30607100222 CONNECTOR BRACKET LG6090.07A.01-02 1

16 60400011138 FUEL SENSOR LK70401 1

17 30607100289 SCREW CDM6365F.07.02-02 2

18 60911010030 CLIP 20 3700920 10

19 51421100115 WASHER 10 GB/T97.1 1

20 51401100107 WASHER 10 GB/T93 1

21 51204101018 BOLT M10×20 GB/T5783 1

22 30607012442 EARTH WIRE LG6060N1.07.01.06 2

23 30607100233 CLIP 10 LG6065.07D.01-01 2

24 60911010029 CLIP 16 3700912EO 1

25 30607012441 START CABLE LG6060N1.07.01.03 1

26 30607009993 BOOM LAMP WIRING HARNESS CDM6060D.07.01.07 1

27 51307000919 NUT M8 GB/T6170 4

28 60400010768 DISTRIBUTION BOX ED0303LK2 1

29 30607012443 MOUNTING PLATE LG6060N1.07.01.08 1

57



(30607012439)
BATTERY ASSEMBLY

1

2

3
4

5
6

58



(30607012439)
BATTERY ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60400010245 BATTERY G31-830 1

2 30607100133 SCREW ROD LG6065.07B.01.08-03 2

3 30607100052 PRESSING PLATE LG6065.07B.01.08-01 1

4 60900009923 WASHER 8 Q/LG12003 2

5 51307000919 NUT M8 GB/T6170 4

6 30607100093 RUBBER SHEATH LG6065.07B.01.08-02 1

59



(30607012439)
HORN ASSEMBLY

1

2

3
4

5

6

7

8

60



(30607012439)
HORN ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60401050007 HORN LG0030D.15-004 1

2 30607005094 BUZZER PLATE CDM6065F.07.01.15 1

3 51421090115 WASHER 8 GB/T97.1 1

4 51401090107 WASHER 8 GB/T93 1

5 51204091018 BOLT M8×20 GB/T5783 1

6 60400010634 BUZZER BS9843P-01 1

7 60900009922 WASHER 6 HRC35-45 2

8 51158190310 SCREW M6×12 GB/T818 2

61



(30607012439)
BOOM ELECTRICAL LAYOUT

2 1

62



(30607012439)
BOOM ELECTRICAL LAYOUT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30607009993 BOOM LAMP WIRING HARNESS CDM6060D.07.01.07 1

2 60400010767 WORKING LAMP HCLG1051975 1

63



(30607012439)
BODY ELECTRICAL ASSEMBLY

16

17

18

19

20
21

22
23

24

25

26

27

2

3 4
5

6

7
8

9

10
11

12

13
14

15

1

28

29

2
3

4

25

3
2

30
31

7
8

9

2
3

4

32

64



(30607012439)
BODY ELECTRICAL ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30607012440 BODY WIRING HARNESS LG6060N1.07.01.01 1

2 51204090922 BOLT M8×16 GB/T5783 20

3 60900009923 WASHER 8 Q/LG12003 28

4 30607100167 CONNECTOR BRACKET LG6075.07.01-03 4

5 60400010767 WORKING LAMP HCLG1051975 2

6 60911011058 CLIP 35 3700935 2

7 51421090115 WASHER 8 GB/T97.1 3

8 51401090107 WASHER 8 GB/T93 3

9 51204091018 BOLT M8×20 GB/T5783 3

10 51204101122 BOLT M10×25 GB/T5783 4

11 60900009924 WASHER 10 Q/LG12003 4

12 30607118941 SWITCH BRACKET LG6060N1.07.01-01 1

13 60400010766 POWER MANUAL MAIN SWITCH AES-1411-18M 1

14 30607000452 BATTERY EARTH WIRE LG6090.07A.01.04 1

15 30607100222 CONNECTOR BRACKET LG6090.07A.01-02 1

16 60400009248 LEVEL SENSOR S5-U800/JKS05522 1

17 51421070115 WASHER 5 GB/T97.1 5

18 51401070107 WASHER 5 GB/T93 5

19 51158170610 SCREW M5×16 GB/T818 5

20 30607100289 SCREW CDM6365F.07.02-02 2

21 60911010030 CLIP 20 3700920 10

22 51421100115 WASHER 10 GB/T97.1 1

23 51401100107 WASHER 10 GB/T93 1

24 51204101018 BOLT M10×20 GB/T5783 1

25 30607012442 EARTH WIRE LG6060N1.07.01.06 2

26 30607100233 CLIP 10 LG6065.07D.01-01 2

27 60911010029 CLIP 16 3700912EO 1

28 30607012441 START CABLE LG6060N1.07.01.03 1

29 30607009993 BOOM LAMP WIRING HARNESS CDM6060D.07.01.07 1

30 51307000919 NUT M8 GB/T6170 4

31 60400010768 DISTRIBUTION BOX ED0303LK2 1

32 30607012443 MOUNTING PLATE LG6060N1.07.01.08 1

65



(30607013594)
CABIN ELECTRIC

11
12

13

1

2

8

2

1

7

10

15

16

6
5

18

17

19

1

1
2

3
4

9

20

6

5

5

14
21

66



(30607013594)
CABIN ELECTRIC

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204090922 BOLT M8×16 GB/T5783 8

2 60900009923 WASHER 8 Q/LG12003 9

3 60480050005 CLIP 25 3700913EO 1

4 30607010767 WIRE BRACKET LG6065N.07.02.09 1

5 51158170304 SCREW M5×10 GB/T818 4

6 51420070122 WASHER 5 GB/T96.1 4

7 30607100260 SCREW LG6450.07.02-17 1

8 60911010029 CLIP 16 3700912EO 1

9 60400011142 KEY SWITCH LK70501 1

10 60400010743 THROTTLE CONTROL KNOB NSR105A 1

11 60405020139 LAMP SWITCH JK932-086-3.67 1

12 60405020188 WIPPER SWITCH JK939-091-2.5 1

13 60405020187 WATER SPRINKING SWITCH JK939-008-2.6 1

14 60400010742 USB POWER DS2402 1

15 60400008493 DISPLAY WKK057-10 1

16 30607013554 INSTRUMENT WIRING HARNESS LG6075N1.07.02.01A 1

17 60911010030 CLIP 20 3700920 1

18 30607010765 FUSE BOX UNIT LG6065N.07.02.08 1

19 51421070115 WASHER 5 GB/T97.1 2

20 60400010744 RADIO TK-018-HA18-1 1

21 60400008757 CIGAR LIGHTER 102K 1

67



(30607012444)
CABIN ELECTRIC

11
12

13

1

2

2
1

8

2

1

7

10

1415

16

6
5

18

17

19

20

1

1
2

3
4

9

68



(30607012444)
CABIN ELECTRIC

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204090922 BOLT M8×16 GB/T5783 8

2 60900009923 WASHER 8 Q/LG12003 9

3 60480050005 CLIP 25 3700913EO 1

4 30607010767 WIRE BRACKET LG6065N.07.02.09 1

5 51158170304 SCREW M5×10 GB/T818 4

6 51420070122 WASHER 5 GB/T96.1 4

7 30607100260 SCREW LG6450.07.02-17 1

8 60911010029 CLIP 16 3700912EO 1

9 60900012052 KEY SWITCH AES-1411-64-W6-CH003 1

10 60400010743 THROTTLE CONTROL KNOB NSR105A 1

11 60405020139 LAMP SWITCH JK932-086-3.67 1

12 60405020188 WIPPER SWITCH JK939-091-2.5 1

13 60405020187 WATER SPRINKING SWITCH JK939-008-2.6 1

14 60400010742 USB POWER DS2402 1

15 60400008493 DISPLAY WKK057-10 1

16 30607006838 INSTRUMENT WIRING HARNESS CDM6060.07.02.01 1

17 60911010030 CLIP 20 3700920 1

18 30607010765 FUSE BOX UNIT LG6065N.07.02.08 1

19 51421070115 WASHER 5 GB/T97.1 2

20 51158170310 SCREW M5×10 GB/T818 2

69



(30607010765)
FUSE BOX UNIT

1
2

3

4

5

6

7

89

10

11

7

2

1

70



(30607010765)
FUSE BOX UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204090918 BOLT M8×16 GB/T5783 5

2 51420090122 WASHER 8 GB/T96.1 2

3 60100009700 CLIP Φ25 B11068E0 1

4 30607100260 SCREW LG6450.07.02-17 1

5 30607010766 FUSE BOX MOUNTING PLATE LG6065N.07.02.08.01 1

6 30607116544 FUSE BOX COVER LG6065N.07.02.08-01 1

7 60900009923 WASHER 8 Q/LG12003 6

8 60400010133 FUSE BOX ED0620LK1 1

9 60900009922 WASHER 6 HRC35-45 4

10 51204081022 BOLT M6×20 GB/T5783 4

11 51204091022 BOLT M8×20 GB/T5783 2

71



(30611012344)
COUNTERWEIGHT ASSEMBLY

18

4

6

5

19

10

8
9

3
2

1

14

17

15
16

7

12

13

11

72



(30611012344)
COUNTERWEIGHT ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204101418 BOLT M10×40 GB/T5783 4

2 30611118818 PRESSING PLATE 2 LG6060N1.11-03 1

3 30611118816 COLLISION BLOCK LG6060N1.11-01 2

4 30611012325 COUNTERWEIGHT WELDMENT LG6060N1.11.01 1

5 30611108960 BUSH CDM6060.11-03 4

6 51203132021 BOLT M16×70 GB/T5782 4

7 30611118817 PRESSING PLATE 1 LG6060N1.11-02 1

8 51204101218 BOLT M10×30 GB/T5783 10

9 60900009924 WASHER 10 Q/LG12003 14

10 30611012347 LOCK CATCH WELDMENT LG6060N1.11.03 2

11 51307001022 NUT M10 GB/T6170 2

12 30611012349 BLENDBOARD LG6060N1.11.05 1

13 30614000126 STOP SCREW LG6230.14.01.02.02 2

14 30611012346 LOCK CATCH PLATE WELDMENT LG6060N1.11.02 1

15 51204091018 BOLT M8×20 GB/T5783 2

16 60900009923 WASHER 8 Q/LG12003 2

17 30614005587 LOCK HOOK LG6065E.14.04 1

18 51420100122 WASHER 10 GB/T96.1 2

19 30611012348 STOP BLENDBOARD LG6060N1.11.04 1

73



(30605012374)
MAIN VALVE PIPELINE

8

11

12

15

16

4
5

14

9

10

7

6

18

1

17

3
2

20

19
22 23

21

25

24

13

74



(30605012374)
MAIN VALVE PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30605012375 MAIN VALVE UNIT LG6060N1.05.02.01 1

2 60300011809 HOSE ASSEMBLY PF381C91C161608-790 1

3 60300011627 HOSE ASSEMBLY PF381C91C161608-760 1

4 60300011625 HOSE ASSEMBLY PF381C90C161608-2660-PG2
660

1

5 60300011626 HOSE ASSEMBLY PF461C90C161610-2620-PG2
620

1

6 30605009047 WORK DEVICE PIPE CLAMP UNIT CDM6060D.05A.02.07 1

7 30605119558 RUBBER SHEATH D32 LG6060N1.05.02-04 1

8 60300010395 STRAIGHT CONNECTOR 1DB-24-08WD 2

9 51204101422 BOLT M10×40 GB/T5783 4

10 60900009924 WASHER 10 Q/LG12003 4

11 60300011621 HOSE ASSEMBLY PF461C91C161610-2650-PG2
650

1

12 60300011622 HOSE ASSEMBLY PF381C91C161608-2600-PG2
600

1

13 30605119557 RUBBER SHEATH D26 LG6060N1.05.02-03 1

14 30605119555 LIGHT PIPE CLAMP R21 LG6060N1.05.02-01 2

15 60300011623 HOSE ASSEMBLY PF381C90C161608-2665-PG2
665

1

16 60300011624 HOSE ASSEMBLY PF381C90C161608-2695-PG2
695

1

17 30605009046 ARM & BUCKET PIPE CLAMP UNIT CDM6060D.05A.02.06 2

18 30605009044 BOOM PIPE CLAMP UNIT CDM6060D.05A.02.04 2

19 30605012377 SWING MOTOR UNIT LG6060N1.05.02.02 1

20 30605012378 CENTER SWIVEL JOINT UNIT LG6060N1.05.02.03 1

21 60300011632 HOSE ASSEMBLY PF381CACF121206-925 1

22 60300011630 HOSE ASSEMBLY PF381C90C161608-760 1

23 60300011634 HOSE ASSEMBLY PF381C90C161608-770 2

24 60300011668 HOSE ASSEMBLY PF381C90C161608-780 1

25 60300011633 HOSE ASSEMBLY PF381CACF121206-960 1

75



(30605009047)
WORK DEVICE PIPE CLAMP UNIT

1

2

3

4

76



(30605009047)
WORK DEVICE PIPE CLAMP UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30605109262 PIPE CLAMP CDM6060.05.02-04 2

2 30606109263 PIPE CLAMP PLATE CDM6060.05.02-05 1

3 60900009832 WASHER 12 Q/LG12003 2

4 51203112121 BOLT M12×80 GB/T5782 2

77



(30605009046)
ARM & BUCKET PIPE CLAMP UNIT

1
2

3

4

78



(30605009046)
ARM & BUCKET PIPE CLAMP UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30605113540 RUBBER SUPPORTING TUBE CDM6060D.05A.02.06-02 1

2 30605113539 PIPE CLAMP CDM6060D.05A.02.06-01 1

3 60900009924 WASHER 10 Q/LG12003 1

4 51203101621 BOLT M10×50 GB/T5782 1

79



(30605009044)
BOOM PIPE CLAMP UNIT

1

2

3

4

5

80



(30605009044)
BOOM PIPE CLAMP UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30605113536 PIPE CLAMP CDM6060D.05A.02.04-02 1

2 30605113537 RUBBER SUPPORTING TUBE CDM6060D.05A.02.04-03 2

3 30605113535 CLAMP PRESSING PLATE CDM6060D.05A.02.04-01 1

4 51401100122 WASHER 10 GB/T93 2

5 51203101821 BOLT M10×60 GB/T5782 2

81



(30605012375)
MAIN VALVE UNIT

10

12
13

15
14

16
17

4

1

2

3
11

6

5
7

8
9

18

82



(30605012375)
MAIN VALVE UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51139230308 SCREW M12×30 GB/T70.1 4

2 51401110122 WASHER 12 GB/T93 4

3 60300010389 STRAIGHT CONNECTOR 1CB-26-12WD 1

4 30605012376 MAIN VALVE SUPPORT LG6060N1.05.02.01.01 1

5 60900009923 WASHER 8 Q/LG12003 3

6 51204091122 BOLT M8×25 GB/T5783 3

7 17026012421 MAIN VALVE ASSEMBLY LV12S8A01.00 1

8 60300010397 STRAIGHT CONNECTOR 1DB-24-12WD 1

9 60300010395 STRAIGHT CONNECTOR 1DB-24-08WD 9

10 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 11

11 60300010402 RIGHT-ANGLE JOINT 2D9-24 1

12 60300009824 STRAIGHT CONNECTOR 1CB-18-08WD 2

13 60911010100 PLUG 4G-08 2

14 60911013938 PRESSURE JOINT SMK20-G1/4-PC-C6F 1

15 60300010396
EXTENDED STRAIGHT
CONNECTOR 1DB-24-08L76WD 3

16 60300011667 STRAIGHT CONNECTOR 1CB-36-12WD 1

17 60300010398 STRAIGHT CONNECTOR 1DB-30-12WD 1

18 60300011721 STRAIGHT CONNECTOR 1CB-14-04WD-L59 6

83



(30605012377)
SWING MOTOR UNIT

2

1

3

4

6

5

84



(30605012377)
SWING MOTOR UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300009827 STRAIGHT CONNECTOR 1CG-14-04JIS 2

2 60300010399 STRAIGHT CONNECTOR 1DG-24-08JIS 2

3 60300009833 STRAIGHT CONNECTOR 1CG-18-06JIS 1

4 60300009848 RIGHT-ANGLE JOINT 2C9-18 1

5 60911010288 JOINT 2C9-26 1

6 60300010392 STRAIGHT CONNECTOR 1CG-26-12JIS 1

85



(30605012378)
CENTER SWIVEL JOINT UNIT

1

2

3

4

5

7

6

86



(30605012378)
CENTER SWIVEL JOINT UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300009833 STRAIGHT CONNECTOR 1CG-18-06JIS 1

2 60300010399 STRAIGHT CONNECTOR 1DG-24-08JIS 8

3 60300009822 STRAIGHT CONNECTOR 1CG-18-08JIS 4

4 60300009827 STRAIGHT CONNECTOR 1CG-14-04JIS 2

5 60300009856 T-JOINT BC-14 1

6 60300010391 STRAIGHT CONNECTOR 1CG-18-06L40(JIS) 1

7 60300009857 T-JOINT BC-18 1

87



(30605012379)
PILOT SYSTEM PIPELINE

1
2

3

4
5

6

7

8
9

10

11

12 13

1415

16

88



(30605012379)
PILOT SYSTEM PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30605012382 HANDLE DEVICE PIPELINE LG6060N1.05.03.03 1

2 30605012381 PILOT VALVE PIPELINE,DOZER LG6060N1.05.03.02 1

3 17272014815 HOSE ASSEMBLY PF481CACF080804-1420 1

4 60300011646 HOSE ASSEMBLY PF481CACF080804-1410 1

5 60300011647 HOSE ASSEMBLY PF481CACF121206-1860 1

6 60300011644 HOSE ASSEMBLY PF481CACF080804-1700 1

7 30605012383 PILOT OIL SOURCE VALVE UNIT LG6060N1.05.03.04 1

8 60300011643 HOSE ASSEMBLY PF481CACF080804-380 1

9 60300011642 HOSE ASSEMBLY PF481CACF080804-1390 1

10 60300010381 HOSE ASSEMBLY PF481CACF080804-1280 1

11 30605010726 SHUTTLE VALVE UNIT LG6065N.05.03.05 1

12 60300011491 HOSE ASSEMBLY PF481CACF080804-1200 1

13 30605012384 EIGHT-WAY BLOCK UNIT LG6060N1.05.03.07 1

14 30605012380 FOOT PEDAL DEVICE PIPELINE LG6060N1.05.03.01 1

15 30605010727 FIVE-WAY BLOCK UNIT LG6065N.05.03.06 1

16 60300011645 HOSE ASSEMBLY PF481CACF080804-1540 1

89



(30605010726)
SHUTTLE VALVE UNIT

1

2

3

4

5

6

5

4

3

90



(30605010726)
SHUTTLE VALVE UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60900009922 WASHER 6 HRC35-45 2

2 51203081421 BOLT M6×40 GB/T5782 2

3 60300009846 RIGHT-ANGLE JOINT 2C9-14 2

4 60300009856 T-JOINT BC-14 2

5 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 3

6 60304000010 SHUTTLE VALVE WYS-2 1

91



(30605010727)
FIVE-WAY BLOCK UNIT

1

2

3

4

5

92



(30605010727)
FIVE-WAY BLOCK UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 4

2 60911010041 FIVE-WAY JOINT CDM606.05.03-02 1

3 60900009923 WASHER 8 Q/LG12003 4

4 51203091521 BOLT M8×45 GB/T5782 4

5 60911011197 JOINT 1CB-18-04WD 1

93



(30605012383)
PILOT OIL SOURCE VALVE UNIT

6

7

8

10

9

5

1

2
4

3

11

12

94



(30605012383)
PILOT OIL SOURCE VALVE UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 17001006071
PILOT OIL SOURCE VALVE
ASSEMBLY LGYF045J.00 1

2 30605118859 MOUNTING PLATE LG6060N1.05.03.04-01 1

3 60900009923 WASHER 8 Q/LG12003 6

4 51204091122 BOLT M8×25 GB/T5783 6

5 60300009846 RIGHT-ANGLE JOINT 2C9-14 1

6 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 3

7 60300010406 T-JOINT QBCC-04-14-14 1

8 60480030001 PRESSURE JOINT EMA3/1/4ED 1

9 60300009848 RIGHT-ANGLE JOINT 2C9-18 1

10 60911011197 JOINT 1CB-18-04WD 2

95



(30605012384)
EIGHT-WAY BLOCK UNIT

1

2

3

5

4

6

96



(30605012384)
EIGHT-WAY BLOCK UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 6

2 60911011197 JOINT 1CB-18-04WD 1

3 60911010098 PLUG 4G-04 1

4 60900009923 WASHER 8 Q/LG12003 2

5 51203091721 BOLT M8×55 GB/T5782 2

6 30605118860 EIGHT-WAY BLOCK LG6060N1.05.03.07-01 1

97



(30605012380)
FOOT PEDAL DEVICE PIPELINE

10

14

13

12

11

34

9

15

19
7

1617

8 18

6

5

1

2

20

98



(30605012380)
FOOT PEDAL DEVICE PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300010617 HOSE ASSEMBLY PF481CACF080804-2130 1

2 60300011649 HOSE ASSEMBLY PF481CACF080804-2020 1

3 60300011652 HOSE ASSEMBLY PF481CACF080804-650 1

4 60300011651 HOSE ASSEMBLY PF481CACA080804-620 1

5 60300011648 HOSE ASSEMBLY PF481CACF080804-2085 1

6 60300011650 HOSE ASSEMBLY PF481CACF080804-2180 1

7 60207010022 HAND LEVER D60-01-00001 1

8 30605006937 LEFT JOYSTICK CDM6060.05.03.01.01 1

9 30605000179 LEFT SPACER CDM606.05.03.01A.01 1

10 17001006420 FOOT VALVE ASSEMBLY LGR050C.00 1

11 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 6

12 60900009924 WASHER 10 Q/LG12003 12

13 51401100122 WASHER 10 GB/T93 4

14 51204101122 BOLT M10×25 GB/T5783 8

15 30605000180 RIGHT SPACER CDM606.05.03.01A.02 1

16 51204101022 BOLT M10×20 GB/T5783 4

17 51421060121 WASHER 4 GB/T97.1 2

18 30605006938 RIGHT JOYSTICK CDM6060.05.03.01.02 1

19 51158140710 SCREW M4×16 GB/T818 2

20 60207010006 HAND LEVER D60-01-00002 1

99



(30605012381)
PILOT VALVE PIPELINE,DOZER

2

3

4

5

6

7

8

9

1

100



(30605012381)
PILOT VALVE PIPELINE,DOZER

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 17001006000 DOZER VALVE ASSEMBLY LGTF1000A.00 1

2 51139190408 SCREW M6×16 GB/T70.1 2

3 60900009922 WASHER 6 HRC35-45 2

4 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 4

5 60300009846 RIGHT-ANGLE JOINT 2C9-14 1

6 60300010673 HOSE ASSEMBLY PF481CACF080804-1650 1

7 60300009785 HOSE ASSEMBLY PF481CACF080804-1750 1

8 60300010112 HOSE ASSEMBLY PF481CACF080804-1300 1

9 17272014818 HOSE ASSEMBLY PF481CACF080804-1350 1

101



(30605012382)
HANDLE DEVICE PIPELINE

3
2

1

4

6

13

10

11
12

7

8

5

16

17

9

15

18

14

102



(30605012382)
HANDLE DEVICE PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51420080122 WASHER 6 GB/T96.1 8

2 51139190508 SCREW M6×20 GB/T70.1 8

3 17001015421 LEFT PILOT VALVE ASSEMBLY FJX048LHD.00 1

4 60911013209 BELLOWS Φ75×450 SY-18-B 1

5 17001015431 RIGHT PILOT VALVE FJX048RHD.00 1

6 60300010581 BELLOWS Φ75×350 SY-18-B 1

7 60300010617 HOSE ASSEMBLY PF481CACF080804-2130 1

8 60300011494 HOSE ASSEMBLY PF481CACF080804-1400 1

9 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 12

10 60300009819 HOSE ASSEMBLY PF481CACF080804-2250 1

11 60300011724 HOSE ASSEMBLY PF481CACF080804-1570 1

12 60300011645 HOSE ASSEMBLY PF481CACF080804-1540 1

13 60300009784 HOSE ASSEMBLY PF481CACF080804-1500 1

14 17272014818 HOSE ASSEMBLY PF481CACF080804-1350 2

15 60300011655 HOSE ASSEMBLY PF481CACF080804-1320 1

16 60300011565 HOSE ASSEMBLY PF481CACF080804-1450 1

17 17272014806 HOSE ASSEMBLY PF481CACF080804-1000 1

18 60300011723 HOSE ASSEMBLY PF481CACA080804-1090 1

103



(30605012270)
CHASSIS PIPELINE

1

2

3

8

6

7

4
5

9

104



(30605012270)
CHASSIS PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300010399 STRAIGHT CONNECTOR 1DG-24-08JIS 4

2 60300009827 STRAIGHT CONNECTOR 1CG-14-04JIS 2

3 60300009833 STRAIGHT CONNECTOR 1CG-18-06JIS 2

4 60300011734 HOSE ASSEMBLY PF381C91C161608-1430 2

5 60300010616 HOSE ASSEMBLY PF481CACF080804-1500-PG1
500

2

6 60300010624 HOSE ASSEMBLY PF481CACF121206-1350-PG1
350

2

7 60300011722 HOSE ASSEMBLY PF381CACF121206-1050-SG4
50

2

8 60300011613 HOSE ASSEMBLY PF381C91C161608-1400 2

9 60911012759 JOINT 1CB-18-06WD 2

105



(30605012385)
OIL RETURN PIPELINE

24

25
26

27

12

2

10

11

13
14

15

23

1

18

17

22

19

21

16

3

5

4

6
7

8 9

20

106



(30605012385)
OIL RETURN PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300011810 HOSE ASSEMBLY PF811CACF181812-830 1

2 60911010099 PLUG 4G-06 1

3 60911012759 JOINT 1CB-18-06WD 2

4 60300010653 REDUCING T-JOINT CC-14-18-18W 1

5 60300009863 T-JOINT CC-18 1

6 60300011640 HOSE ASSEMBLY PF481CACF121206-1385 1

7 60300010625 HOSE ASSEMBLY PF481CACF121206-1450 1

8 60300010694 HOSE ASSEMBLY PF481CACF121206-1650-PG1
000

1

9 56900000404 O-RING 32.92×3.53 AS568 1

10 30605119235 SWITCHING BLOCK LG6060N1.05.05-01 1

11 51139221108 SCREW M10×65 GB/T70.1 4

12 60911010288 JOINT 2C9-26 1

13 60300009887 PLUG 4BN-12WD 1

14 60911011234 FLANGE CLAMP FL-16 4

15 51139220408 SCREW M10×30 GB/T70.1 8

16 60300011725 HOSE ASSEMBLY PF811CACF282816-930 1

17 60300009826 STRAIGHT CONNECTOR 1CB-36-16WD 3

18 60304000007 ONE-WAY VALVE S20A51B 1

19 51307001122 NUT M12 GB/T6170 8

20 60300009851 RIGHT-ANGLE JOINT 2C9-36 1

21 60300011847 HOSE ASSEMBLY PF811CACF282816-410 1

22 51256000904 U-BOLT 48 JB/ZQ4321 2

23 60300011848 HOSE ASSEMBLY F8111519161616-2700-PG10
00(19)

1

24 60300011728 HOSE ASSEMBLY PF811CACF181812-2380 1

25 60300008438 STRAIGHT CONNECTOR 1B-12WD-12WD 1

26 60304000128 ONE-WAY VALVE S15A21B 1

27 60300010389 STRAIGHT CONNECTOR 1CB-26-12WD 2

107



(30605010731)
WORKING DEVICE PIPELINE

16

15 14
11

12

13

10

9

3

2

4

1
8

5

7
6

108



(30605010731)
WORKING DEVICE PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30615106709 HEEL PLATE CDM606.15-12 1

2 60900009924 WASHER 10 Q/LG12003 2

3 51204101122 BOLT M10×25 GB/T5783 2

4 30615100001 GUARD PLATE CDM606.15-05 1

5 16606060150 BOOM CYLINDER Φ110/Φ60 CDM6060.29 1

6 30605010733 STEEL PIPE ASSEMBLY 2 LG6065N.05.06.02 2

7 30605010732 STEEL PIPE ASSEMBLY 1 LG6065N.05.06.01 2

8 30615100030 PIPE CLAMP CDM606.15-06A 2

9 60300010604 HOSE ASSEMBLY PF371C9C9161610-440-PG440 2

10 16606042140 ARM CYLINDER Φ90/Φ55 CDM606.30C 1

11 30615100033 PIPE CLAMP CDM606.15-04 1

12 51204101422 BOLT M10×40 GB/T5783 5

13 51401100122 WASHER 10 GB/T93 5

14 60300010603 HOSE ASSEMBLY PF371C9C9161608-950-SG950 2

15 60300010395 STRAIGHT CONNECTOR 1DB-24-08WD 4

16 16606034100 BUCKET CYLINDER Φ85/Φ50 CDM606.31C 1

109



(30605012386)
BREAKING HAMMER PIPELINE

8

9
10

26

32

31

5

67
2

11
12

4

13

3

14

1

15

27

18

16

17

19
20

24

21

23
22

28
29

30

25

33

110



(30605012386)
BREAKING HAMMER PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30605010738 STEEL PIPE ASSEMBLY LG6065N.05.07.04 1

2 30615100032 PIPE CLAMP CDM606.15-11 2

3 60300010629 HOSE ASSEMBLY PF481CACF181810-1030-PG1
030

1

4 30605010735 STEEL PIPE ASSEMBLY LG6065N.05.07.01 1

5 60300010401 STRAIGHT CONNECTOR 2BC-08-26WD 1

6 60300010400 STRAIGHT CONNECTOR 2BC-08-22WD 1

7 60300002905 HIGH PRESSURE BALL VALVE KHB-G1/2-PN315-T 2

8 60911010059 PLUG VSTI1/2EDA3C 1

9 51139210908 SCREW M8×45 GB/T70.1 8

10 51401090122 WASHER 8 GB/T93 8

11 51203101521 BOLT M10×45 GB/T5782 4

12 30615100031 PIPE CLAMP CDM606.15-10 2

13 30605010736 STEEL PIPE ASSEMBLY LG6065N.05.07.02 1

14 60300010611 HOSE ASSEMBLY PF381CACF151508-1030-PG1
030

1

15 30605010737 STEEL PIPE ASSEMBLY LG6065N.05.07.03 1

16 51204101022 BOLT M10×20 GB/T5783 2

17 51401100122 WASHER 10 GB/T93 6

18 60300009658 FOOT PEDAL VALVE CDJ-2BaR-2X 1

19 60300009827 STRAIGHT CONNECTOR 1CG-14-04JIS 3

20 60300009846 RIGHT-ANGLE JOINT 2C9-14 3

21 60300011664 HOSE ASSEMBLY PF481CACF080804-760 1

22 60300009861 T-JOINT CC-14 1

23 60300009823 STRAIGHT CONNECTOR 1CB-14-04WD 1

24 60300011663 HOSE ASSEMBLY PF481CACF080804-715 1

25 60900009923 WASHER 8 Q/LG12003 1

26 17272014817 HOSE ASSEMBLY PF481CACF080804-1870 1

27 51204090722 BOLT M8×12 GB/T5783 1

28 60300009849 RIGHT-ANGLE JOINT 2C9-22 1

29 56993004901 CLAMP D1-24/25 DIN3016-1 1

30 60911011189 JOINT 1CB-22-08WD 1

31 60300011666 HOSE ASSEMBLY PF381CACF151508-2620-PG2
620

1

32 60300011729 HOSE ASSEMBLY PF481CACF181810-3630-PG3
630

1

33 60300010389 STRAIGHT CONNECTOR 1CB-26-12WD 1

111



(30605012371)
PUMP PIPELINE

1

2

3

4

5

6
7

8

9

112



(30605012371)
PUMP PIPELINE

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300011616 HOSE ASSEMBLY PF461C91C202012-755 1

2 56931001401 CLAMP SLTB-65-73/19 SAE J1508 4

3 30605118854 OIL SUCTION HOSE LG6060N1.05.01-01 1

4 60300010388 STRAIGHT CONNECTOR 1CB-22-06WD 1

5 60300011618 HOSE ASSEMBLY PF481CACF151508-530 1

6 60300011617 HOSE ASSEMBLY PF381C91C161608-850 1

7 60300011730 HOSE ASSEMBLY PF381CACF0808404-740 1

8 60300011619 HOSE ASSEMBLY PF381CACF121206-730 1

9 30605012372 PUMP UNIT LG6060N1.05.01.01 1

113



(30605012372)
PUMP UNIT

1

2

3

4

5

6

7

8
9

10

11

12

13

14

15

16

17

18

114



(30605012372)
PUMP UNIT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60300010394 STRAIGHT CONNECTOR 1CO-22-10 1

2 60900009925 WASHER 14 Q/LG12003 2

3 51204121322 BOLT M14×35 GB/T5783 2

4 56900013104 O-RING 34.52×3.53 AS568 1

5 30605100048 OUTLET JOINT CDM606.05.01-01 1

6 60300010395 STRAIGHT CONNECTOR 1DB-24-08WD 1

7 60300010402 RIGHT-ANGLE JOINT 2D9-24 1

8 60911011197 JOINT 1CB-18-04WD 1

9 51139221808 SCREW M10×75 GB/T70.1 4

10 60300010398 STRAIGHT CONNECTOR 1DB-30-12WD 1

11 60300010403 RIGHT-ANGLE JOINT 2D9-30 1

12 60300009846 RIGHT-ANGLE JOINT 2C9-14 1

13 60300010393 STRAIGHT CONNECTOR 1CO-14-04 1

14 16856072431 PISTON PUMP ASSEMBLY LP072E.00 1

14 16856072401 PISTON PUMP ASSEMBLY LP072B.00 1

15 56900000504 O-RING 56.74×3.53 AS568 1

16 30605012373 OIL SUCTION TUBE PIPE LG6060N1.05.01.01.01 1

17 51401110122 WASHER 12 GB/T93 4

18 51139230308 SCREW M12×30 GB/T70.1 4

115



(30614012345)
COVER ASSEMBLY

1

2

3

21
20

6

19

12

8

5

14

11

9

10

7

4

15

13
16

17
18

22

116



(30614012345)
COVER ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30614012365 HAND RAIL WELDMENT LG6060N1.14.14 1

2 51204111118 BOLT M12×25 GB/T5783 11

3 60900009832 WASHER 12 Q/LG12003 2

4 30614118948 SPACER PLATE SPONGE LG6060N1.14-06 1

5 30614012358 BRACKET ASSEMBLY LG6060N1.14.08 1

6 30614012354 LEFT REAR DOOR ASSEMBLY LG6060N1.14.06 1

7 30614012357 REAR BRACKET WELDMENT LG6060N1.14.07 1

8 30614006854 REAR COVER ASSEMBLY CDM6060.14.05 1

9 60900009939 AIR SPRING ZQH8007-250-00 1

10 60900009923 WASHER 8 Q/LG12003 2

11 51204111218 BOLT M12×30 GB/T5783 14

12 30614012353 COVER PLATE ASSEMBLY LG6060N1.14.03 1

13 30614118943 UPPER SPONGE 1 LG6060N1.14-01 1

14 30614012364 BLENDBOARD WELDMENT LG6060N1.14.12 1

15 30614118944 UPPER SPONGE 2 LG6060N1.14-02 1

16 30614118947 COVER PLATE RIGHT SPONGE LG6060N1.14-05 1

17 30614118946 COVER PLATE MIDDLE SPONGE LG6060N1.14-04 1

18 30614118945 COVER PLATE LEFT SPONGE LG6060N1.14-03 1

19 30614012351 RIGHT REAR DOOR ASSEMBLY LG6060N1.14.02 1

20 51420110122 WASHER 12 GB/T96.1 23

21 30614012350 RIGHT FRONT DOOR WELDMENT LG6060N1.14.01 1

22 60919010160 FRAMEWORK STRIP L530 WE003 1

117



(30614012351)
RIGHT REAR DOOR ASSEMBLY

1

2

3

4

5

6

7

8
9

10
11

12

13

14

16
15

118



(30614012351)
RIGHT REAR DOOR ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30614108987 RIGHT PROTECT NET A CDM6060.14.03-01 1

2 30614108988 RIGHT PROTECT NET B CDM6060.14.03-02 1

3 51204091018 BOLT M8×20 GB/T5783 2

4 51420090122 WASHER 8 GB/T96.1 2

5 30614007733 STOP SEAT WELDMENT CDM6060.14.06.03 1

6 60900009302 RUBBER STRIP L800 WD016 1

7 60900006650 LOCK 905B-LG 1

8 30614109016 SPONGE 1 CDM6060.14.06-01 1

9 60919010093 RUBBER STRIP L800 WD018 1

10 51204111118 BOLT M12×25 GB/T5783 4

11 51420110122 WASHER 12 GB/T96.1 4

12 30614012356 HINGE LG6060N1.14.06.02 2

13 30614109017 SPONGE 2 CDM6060.14.06-02 1

14 30614012352 RIGHT REAR DOOR WELDMENT LG6060N1.14.02.01 1

15 30614012368 DOOR STAY LG6060N1.14.02.02 1

16 60900010323 RUBBER STRIP L1060 WD018 1

119



(30614006854)
REAR COVER ASSEMBLY

1

2

3

4

6

7

5

8

9

10

120



(30614006854)
REAR COVER ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30614006855 REAR COVER WELDMENT CDM6060.14.05.01 1

2 51204111222 BOLT M12×30 GB/T5783 4

3 51420110122 WASHER 12 GB/T96.1 4

4 60900006650 LOCK 905B-LG 1

5 30614108998 RIGHT MIDDLE SPONGE CDM6060.14.05-02 1

6 30614108997 RIGHT SPONGE CDM6060.14.05-01 1

7 60900010324 RUBBER STRIP L2260 WD018 1

8 30614108999 LEFT MIDDLE SPONGE CDM6060.14.05-03 1

9 30614109000 LEFT SPONGE CDM6060.14.05-04 1

10 30614006856 REAR COVER HINGE CDM6060.14.05.02 2

121



(30614012353)
COVER PLATE ASSEMBLY

1

2

3

4
5

6

7

8

122



(30614012353)
COVER PLATE ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204111118 BOLT M12×25 GB/T5783 4

2 51420110122 WASHER 12 GB/T96.1 4

3 60900009832 WASHER 12 Q/LG12003 4

4 30614118832 FRONT COVER PLATE LG6060N1.14.03-01 1

5 30614012387 COVER PLATE WELDMENT LG6060N1.14.03.01 1

6 30614118863 FILL PORT COVER LG6060N1.14.03-02 1

7 60900009924 WASHER 10 Q/LG12003 8

8 51204101018 BOLT M10×20 GB/T5783 8

123



(30614012358)
BRACKET ASSEMBLY

1

2

3

4

5

6 7

124



(30614012358)
BRACKET ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204101122 BOLT M10×25 GB/T5783 9

2 60900009832 WASHER 12 Q/LG12003 13

3 30614012360 UPPER SUPPORT LG6060N1.14.08.02 1

4 30614012363 LEFT BRACKET WELDMENT LG6060N1.14.08.04 1

5 51204111218 BOLT M12×30 GB/T5783 4

6 30614012362 SPACER PLATE WELDMENT LG6060N1.14.08.03 1

7 30614012359 RIGHT BRACKET WELDMENT LG6060N1.14.08.01 1

125



(30614012354)
LEFT REAR DOOR ASSEMBLY

1

2

3

5

6

7

89

1011

1213

14

15
16 4

126



(30614012354)
LEFT REAR DOOR ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30614109019 LEFT PROTECT NET B CDM6060.14.06-04 1

2 30614109018 LEFT PROTECT NET A CDM6060.14.06-03 1

3 60900010323 RUBBER STRIP L1060 WD018 1

4 30614012368 DOOR STAY LG6060N1.14.02.02 1

5 30614012355 LEFT REAR DOOR WELDMENT LG6060N1.14.06.01 1

6 30614109017 SPONGE 2 CDM6060.14.06-02 1

7 30614012356 HINGE LG6060N1.14.06.02 2

8 51420110122 WASHER 12 GB/T96.1 8

9 51204111118 BOLT M12×25 GB/T5783 4

10 60919010093 RUBBER STRIP L800 WD018 1

11 30614109016 SPONGE 1 CDM6060.14.06-01 1

12 60900006650 LOCK 905B-LG 1

13 60900009302 RUBBER STRIP L800 WD016 1

14 30614007733 STOP SEAT WELDMENT CDM6060.14.06.03 1

15 51420090122 WASHER 8 GB/T96.1 2

16 51204091018 BOLT M8×20 GB/T5783 2

127



(30612012406)
PLATFORM ASSEMBLY 1

1

2
3

4

5
6 7

8
9 10

11

12

13

14
15

16

17
18

19

20
21

22

1

2

23

24

25

128



(30612012406)
PLATFORM ASSEMBLY 1

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204102822 BOLT M10×16 GB/T5783 2

2 51420100122 WASHER 10 GB/T96.1 2

3 30612006906 PIN ASSEMBLY 1 CDM6060.12.02 1

4 30612118849 RUBBER RING 3 LG6060N1.12-10 1

5 30612118850 RUBBER RING 4 LG6060N1.12-11 1

6 30612118851 RUBBER RING 5 LG6060N1.12-12 1

7 30612109300 RUBBER RING 7 CDM6060.12-14 1

8 30612012407 PLATFORM WELDMENT LG6060N1.12.01 1

9 30612105541 RUBBER RING LG6270E.12-04 2

10 30612101167 RUBBER RING 8 LG6150.12-12 1

11 30612118848 RUBBER RING 2 LG6060N1.12-09 1

12 30612105542 RUBBER RING LG6270E.12-05 1

13 51204090922 BOLT M8×16 GB/T5783 2

14 60900009923 WASHER 8 Q/LG12003 2

15 30613100031 OIL DRAIN COVER PLATE CDM606.13-05 1

16 30613115868 RUBBER PAD CDM606.13-06 1

17 51307001322 NUT M16 GB/T6170 2

18 51204111222 BOLT M12×30 GB/T5783 2

19 60900009832 WASHER 12 Q/LG12003 2

20 30612118884 SWING JOINT FIXED PLATE LG6060N1.12-07 1

21 51203132621 BOLT M16×100 GB/T5782 1

22 30612118847 RUBBER RING 1 LG6060N1.12-08 1

23 60900008308 GREASE CUP PT1/8 180° 1

24 30612006907 PIN ASSEMBLY 2 CDM6060.12.03 1

25 30612116323 RUBBER RING CDM6060.12A-01 1

129



(30612012406)
PLATFORM ASSEMBLY 2

1

2

3

4

5

6

7

8

9

10

130



(30612012406)
PLATFORM ASSEMBLY 2

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30612118940 SEAL SPONGE LG6060N1.12-13 1

2 30612118881 BOTTOM CLOSE PLATE 4 LG6060N1.12-04 1

3 30612012407 PLATFORM WELDMENT LG6060N1.12.01 1

4 30612118882 BOTTOM CLOSE PLATE 5 LG6060N1.12-05 1

5 30612118883 BOTTOM CLOSE PLATE 6 LG6060N1.12-06 1

6 51204101022 BOLT M10×20 GB/T5783 24

7 51420100122 WASHER 10 GB/T96.1 24

8 30612118878 BOTTOM CLOSE PLATE 1 LG6060N1.12-01 1

9 30612118879 BOTTOM CLOSE PLATE 2 LG6060N1.12-02 1

10 30612118880 BOTTOM CLOSE PLATE 3 LG6060N1.12-03 1

131



(30613012938)
UNDERCARRIAGE ASS'Y 2

12

3 4

5
6

5

7

8

9 10

11

12
13

11
14

15

16

17

18

19
20

132



(30613012938)
UNDERCARRIAGE ASS'Y 2

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204101123 BOLT M10×25 GB/T5783 4

2 60900009924 WASHER 10 Q/LG12003 4

3 30613100572 BOTTOM CLOSE PLATE LG6085.13-04 1

4 30613012989 CHAIN GUARD LG6060N3.13.05 2

5 60900009832 WASHER 12 Q/LG12003 12

6 51204111322 BOLT M12×35 GB/T5783 6

7 51204133722 BOLT M16×40 GB/T5783 20

8 60900009926 WASHER 16 Q/LG12003 20

9 17500602201 TRACK ROLLER ASS'Y LGWZ060F 10

10 51204121422 BOLT M14×40 GB/T5783 24

11 60900009925 WASHER 14 Q/LG12003 48

12 17500601201 DRIVE WHEEL LGWQ060B 2

13 16954037001
TRAVEL MOTOR & REDUCTOR
ASSEMBLY JXD037.00 2

14 51204121522 BOLT M14×45 GB/T5783 24

15 30613118640 MOTOR COVER PLATE LG6060N1.13-03 2

16 51204111222 BOLT M12×30 GB/T5783 6

17 30613012301 DOZER PIN LG6060N1.13.04 2

18 60900008308 GREASE CUP PT1/8 180° 2

19 30615100061 PIN BUSH CDM606.15-08 2

20 51204134222 BOLT M16×30 GB/T5783 2

133



(30613012938)
UNDERCARRIAGE ASS'Y 1

1
2

3

4
5

6

7

8
9

10

11
12

13

14

15

16

17

18

19

20

19

20

21

22

20
23

24

25

26

134



(30613012938)
UNDERCARRIAGE ASS'Y 1

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51203132021 BOLT M16×70 GB/T5782 2

2 60900009926 WASHER 16 Q/LG12003 2

3 60206000198 CARRIER ROLLER ASS'Y LGWT085 2

4 51139230908 SCREW M12×60 GB/T70.1 8

5 51427110122 WASHER 12 GB/T1230 8

6 60300011607 CUSHION CYLINDER ASS’Y A135-ZJ-E300 2

7 17500603202 FRONT IDLER ASSEMBLY LGWY060F 2

8 51204134222 BOLT M16×30 GB/T5783 1

9 30615100061 PIN BUSH CDM606.15-08 1

10 30613012300 PIN ASSEMBLY LG6060N1.13.03 1

11 30613119232 MOUNTING PLATE LG6060N1.13-06 1

12 51204090922 BOLT M8×16 GB/T5783 2

13 60900009923 WASHER 8 Q/LG12003 2

14 30613100031 OIL DRAIN COVER PLATE CDM606.13-05 1

15 30613115868 RUBBER PAD CDM606.13-06 1

16 30613118598 SEAL WASHER LG6060N1.13-01 1

17 30613012269 GREASE POOL LG6060N1.13.02 1

18 30613118599 RUBBER RING LG6060N1.13-02 1

19 51203111321 BOLT M12×35 GB/T5782 8

20 60900009832 WASHER 12 Q/LG12003 14

21 60100008404 CENTER SWIVEL JOINT ZH0812C000-0000 1

22 30613012990 CHAIN GUARD LG6060N3.13.06 2

23 51204111322 BOLT M12×35 GB/T5783 6

24 17500605202 TRACK ASS'Y LGWL060F 1

24 17500605200 TRACK ASS'Y LGWL060D 2

25 30613118641 RUBBER SHEATH LG6060N1.13-04 10

26 30613012939 FRAME WELDMENT LG6060N3.13.01 1

135



(60100008404)
CENTER SWIVEL JOINT

15

1
2

3
4

5

6

7

8

9

10
11

12

13

14

136



(60100008404)
CENTER SWIVEL JOINT

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60100009013 HEXAGON BOLT ZH0812C000—0001 4

2 60100009014 WASHER ZH0812C000—0002 4

3 60100009015 END COVER ZH0812C000—0003 1

4 60100009016 SNAP SPRING ZH0812C000—0004 1

5 60100009017 DAMPING RING ZH0812C000—0005 1

6 60100009018 SWING BODY ZH0812C000—0006 1

7 60100009019 SEAL RING ZH0812C000—0007 8

8 60100009020 O-RING ZH0812C000—0008 2

9 60100009021 O-RING ZH0812C000—0009 1

10 60100009022 DUST COVER ZH0812C000—0010 1

11 60100009023 DUST RING ZH0812C000—0011 1

12 60100009024 A TAPERED PLUG ZH0812C000—0012 4

13 60100009025 SWING SHAFT ZH0812C000—0013 1

14 60100009026 O-RING ZH0812C000—0014 3

15 60100009027 PLUG ZH0812C000—0015 3

137



(17500605202)
TRACK ASS'Y

1

2

3
4

5
6

7
8

9

10

11

138



(17500605202)
TRACK ASS'Y

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 37505100002 LEFT CHAIN LINK LGWL060-01 38

2 37505100003 RIGHT LINK LGWL060-02 38

3 37505100004 LEFT CHAIN LINK JOINT LGWL060-03 1

4 37505100005 RIGHT CHAIN LINK JOINT LGWL060-04 1

5 37505100007 MOVABLE PIN LGWL060-06 1

6 37505100008 STOP PIN LGWL060-07 1

7 37505100009 PIN LGWL060-08 37

8 37505100006 PIN BUSH LGWL060-05 37

9 60206000024 BOLT M12×1.25 LGWL060-10 152

10 60206000025 NUT M12×1.25 LGWL060-11 152

11 17500605203 TRACK SHOE LGWL060F-01 38

139



(17500605200)
TRACK ASS'Y

123456

7
8

9
10

11

140



(17500605200)
TRACK ASS'Y

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 37505100003 RIGHT LINK LGWL060-02 37

2 37505100006 PIN BUSH LGWL060-05 39

3 37505100009 PIN LGWL060-08 37

4 37505100007 MOVABLE PIN LGWL060-06 1

5 37505100005 RIGHT CHAIN LINK JOINT LGWL060-04 1

6 37505100008 STOP PIN LGWL060-07 1

7 37505100002 LEFT CHAIN LINK LGWL060-01 37

8 60206000025 NUT M12×1.25 LGWL060-11 152

9 60206000024 BOLT M12×1.25 LGWL060-10 152

10 60206000023 TRACK SHOE LGWL060-09 38

11 37505100004 LEFT CHAIN LINK JOINT LGWL060-03 1

141



(30615012246)
BOOM ASSEMBLY

1

2

3

4
5

4
6

8

9
11

12
13

14

15

16

17

18

7
10

142



(30615012246)
BOOM ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30615118555 PIN LG6060N1.15-01 1

2 51203112621 BOLT M12×100 GB/T5782 1

3 51307001122 NUT M12 GB/T6170 2

4 30616100046 WASHER CDM606.16-07 4

5 30615012247 BOOM WELDMENT LG6060N1.15.01 1

6 30615000014 PIN ASSEMBLY CDM606.15.06 1

7 30615100061 PIN BUSH CDM606.15-08 2

8 51204134222 BOLT M16×30 GB/T5783 2

9 30615100068 ADJUSTING WASHER CDM606.15-09 2

10 30615000015 PIN ASSEMBLY CDM606.15.07 1

11 51204111022 BOLT M12×20 GB/T5783 2

12 60900009832 WASHER 12 Q/LG12003 2

13 30615117161 LAMP BRACKET CDM606.15B-02 1

14 30615000002 PIPE CLAMP ASSEMBLY CDM606.15.03A 1

15 51203101721 BOLT M10×55 GB/T5782 2

16 30615100065 STEEL BUSHING CDM606.15-07 2

17 60912010002 DUST RING 60×75×4 VAY 2

18 30615116452 ADJUSTING WASHER CDM606.15B-01 2

143



(30616007625)
ARM ASSEMBLY

1

2

3

4 5

6

7

8

9

10

11

12

13

14

15

16

144



(30616007625)
ARM ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51204134222 BOLT M16×30 GB/T5783 2

2 30616109328 PIN BUSH CDM606.16-09 2

3 30616000007 PIN CDM606.16.03 2

4 30616100243 ADJUSTING WASHER 1 LG6085.16-06 4

5 30616007626 ARM WELDMENT CDM606.16B.01 1

6 30616107786 STEEL BUSHING 1 LG6090.16D-01 2

7 51203113421 BOLT M12×95 GB/T5782 2

8 60900008308 GREASE CUP PT1/8 180° 3

9 30616100050 PIN CDM606.16-04 2

10 51307001122 NUT M12 GB/T6170 4

11 30616100046 WASHER CDM606.16-07 4

12 30616100016 RIGHT ROCKING BAR CDM606.16-03 1

13 30616000005 LINKAGE CDM606.16.04 1

14 30616000004 LEFT ROCKING BAR CDM606.16.02 1

15 60912010001 DUST RING 50×60×4 VAY 12

16 30616100049 STEEL BUSHING CDM606.16-01 8

145



(30622006844)
MARKING SYSTEM 4

液�油油位

1 2

3

4

6

7

8

1 2 3 4

6
7

8

146



(30622006844)
MARKING SYSTEM 4

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30622100238 TRACTION MARK LG6230.22A-27 5

2 30622105201 GREASE FILLING MARK LG6230.22A-42A 1

3 30622100198 CAUTION MARK LG606.22A-20 1

4 30622108968 WARNING MARK CDM6060.22-02 2

6 30622100233 ESCAPE MARK LG6230.22A-22 1

7 30622109127 REFLECTIVE MARKING CDM6060.22-03 2

8 30622100229 DANGER MARK LG6230.22A-19 2

147



(30622006844)
MARKING SYSTEM 3

1

2

3
4

5

6

7
8 9 10 11 12 13 14

1 2
3

4
5

6

7
8

9 10
11 12 13 14

148



(30622006844)
MARKING SYSTEM 3

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30622100118 WARNING MARK LG606.22A-15 1

2 30622100014 WARNING MARK LG606.22A-14 1

3 30601106023 ENGINE NAMEPLATE LG6150G.01-01 1

4 51204091022 BOLT M8×20 GB/T5783 1

5 51421090121 WASHER 8 GB/T97.1 1

6 30622100246 WARNING MARK LG6230.22A-34 3

7 30622110147 GREASE FILLING MARK LG6060D.22-04 1

8 30622100242 WARNING MARK LG6230.22A-31 2

9 30622100244 CAUTION MARK LG6230.22A-32 1

10 30622100250 LOGO LG6230.22A-37 1

11 30622100249 WARNING MARK LG6230.22A-36 1

12 30622100252 LOGO LG6230.22A-39 1

13 30622100251 WARNING MARK LG6230.22A-38 1

14 30622100253 WARNING MARK LG6230.22A-40 1

149



(30622006844)
MARKING SYSTEM 2

�工(上海)挖掘机制造有限公司

整机�号

�品名称

型    号 机  　重 kg

斗 容 量 生�日期 年　月m3 1
3

4

5
6

3 4

5 6

1 2

 PIN �

TYPE

MODEL WEIGHT
kg

7

7

2

150



(30622006844)
MARKING SYSTEM 2

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30622100204 AGRICULTURAL BRAND LG606.22N-02 1

1 30622100286 AGRICULTURAL BRAND LG606.22N-03 1

1 30622105199 NAMEPLATE CDM6235.22-24A 1

1 30622100407 NAMEPLATE CDM6235.22-24 1

2 51569000101 SELF-PLUGGING RIVET 4×12 GB/T12618.1 8

3 30622108967 LEFT LOGO CDM6060.22-01 1

4 30622100018 LUBRICATING DIAGRAM LG6065.22A-02 1

5 30622100237 WARNING MARK LG6230.22A-26 1

6 30622107062 ENGINE STOP SIGN LG6075E.22-80 1

7 30622105196 ECO-LABEL LG6150E.22B-09 1

151



(30622006844)
MARKING SYSTEM 1

1

2

3
4

5 6 7 8

9

4 5 6

7 8 9

10

11

12

13 14 15

1

3

10

13 14
15

152



(30622006844)
MARKING SYSTEM 1

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30622100228 DANGER MARK LG6230.22A-18 2

2 30622100017 BOOM LOGO LG606.22A-07 2

3 30622105133 GUIDANCE SIGN CDM6150E.22-08 2

4 30622100262 WARNING MARK LG6230.22A-10 1

5 30622106428 FUEL PREHEAT CAUTION MARK LG6065E.22-73 1

6 30622100261 WARNING MARK LG6230.22A-09 1

7 30622100260 WARNING MARK LG6230.22A-08 1

8 30622100009 CAUTION MARK LG606.22A-09 1

9 30622100481 OPERATION CHART LG6065.22A-06 1

10 30622105200 SERVICE QR CODE LG6150E.22B-10 1

11 30622108506 PLATEAU LOGO LG6065E.22A-06 1

11 30622108505 BREAKER MARK LG6065E.22A-05 1

11 30622108502 EFFICIENCY MARK LG6065E.22A-02 1

12 30622106562 TRADE MARK LG6060D.22-71 2

12 30622105118 MODEL LG6065E.22-71 2

12 30622108345 MODEL CDM6065E.22-75 2

13 30622100285 LOGO LG606.22A-21 4

14 30622100238 TRACTION MARK LG6230.22A-27 5

15 30622100240 WARNING MARK LG6230.22A-29 2

153



(30625006845)
TOOLBOX ASSEMBLY

1

2

3

4

5

7

6

154



(30625006845)
TOOLBOX ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60701010166 CAM LOCK YZBJ-ZCS 1

2 51204111122 BOLT M12×25 GB/T5783 4

3 60900009832 WASHER 12 Q/LG12003 4

4 30625108969 RUBBER STRIP CDM6060.25-01 2

5 30625006846 TOOLBOX WELDMENT CDM6060.25.01 1

6 60980004558 BALL LATCH YZBJ-PQ 2

7 30625000016 BRACKET LG6090.25.03 1

155



(30617012242)
BUCKET ASSEMBLY

1

2

3
4

5 6

7

8

9

10

11

12

13

14

15

156



(30617012242)
BUCKET ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 51307001322 NUT M16 GB/T6170 6

2 60900009926 WASHER 16 Q/LG12003 6

3 60906000013 LEFT SIDE TOOTH S/C-6060L 1

4 51204133322 BOLT M16×50 GB/T5783 6

5 60980001457 TEETH SLEEVE P-6060 4

6 60980001531 PIN PIN-6060 4

7 60980000156 SNAP RING SPRING-6060 4

8 60906000012 RIGHT SIDE TOOTH S/C-6060R 1

9 30617100035 PIN CDM606.17-01 2

10 60900008308 GREASE CUP PT1/8 180° 2

11 51203113321 BOLT M12×105 GB/T5782 2

12 51307001122 NUT M12 GB/T6170 4

13 56145025105 O-RING 76×8 GB/T3452.1 4

14 30616100046 WASHER CDM606.16-07 2

15 30617012243 BUCKET WELDMENT LG6060N1.17.01 1

157



(30618012234)
DOZER ASS'Y

1

2

3

4

5

6
7

8

9

10
11

12

158



(30618012234)
DOZER ASS'Y

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30618012235 DOZER WELDMENT LG6065.18C.01 1

2 16606053100 DOZER CYLINDER Φ110/Φ60 LG6065.032B 1

3 30618100000 U-PLATE LG6065.18-01A 1

4 51204101022 BOLT M10×20 GB/T5783 2

5 60900009924 WASHER 10 Q/LG12003 2

6 30618100019 STEEL BUSHING CDM606.18-02 2

7 60912010001 DUST RING 50×60×4 VAY 4

8 30615100061 PIN BUSH CDM606.15-08 1

9 51204134222 BOLT M16×30 GB/T5783 1

10 30616100243 ADJUSTING WASHER 1 LG6085.16-06 4

11 30618000006 PIN LG6065.18.02 1

12 30615100068 ADJUSTING WASHER CDM606.15-09 2

159



(30618012260)
DOZER ASSEMBLY

1

2

3

4

5

6
7

8

9

10
11

12

160



(30618012260)
DOZER ASSEMBLY

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30618012261 DOZER WELDMENT LG6060N1.18.01 1

2 16606053100 DOZER CYLINDER Φ110/Φ60 LG6065.032B 1

3 30618100000 U-PLATE LG6065.18-01A 1

4 51204101022 BOLT M10×20 GB/T5783 2

5 51421100115 WASHER 10 GB/T97.1 2

6 30618118591 STEEL BUSHING LG6060N1.18-01 2

7 60912010001 DUST RING 50×60×4 VAY 4

8 30615100061 PIN BUSH CDM606.15-08 4

9 51204134222 BOLT M16×30 GB/T5783 4

10 30616100243 ADJUSTING WASHER 1 LG6085.16-06 4

11 30618012262 PIN LG6060N1.18.02 1

12 30615100068 ADJUSTING WASHER CDM606.15-09 2

161



(30621012445)
SEAT MOUNTING ASSEMBLY 1

1

2

3

4

5

6
7

8

9
10

11
12

13

14

15

162



(30621012445)
SEAT MOUNTING ASSEMBLY 1

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 60900009293 SEAT SC39-X60 1

2 51204091018 BOLT M8×20 GB/T5783 6

3 60900009923 WASHER 8 Q/LG12003 6

4 60900012448 DOZER RUBBER COVER PALTE SDP001 1

5 60900009765 RIGHT ARMREST BOX CDM60D-R 1

5 60900009291 RIGHT ARMREST BOX CDM60-R 1

6 51420100122 WASHER 10 GB/T96.1 16

7 51204101018 BOLT M10×20 GB/T5783 12

8 30621107775 PANEL LG6065.21A-04 1

9 51420080122 WASHER 6 GB/T96.1 6

10 51140190506 SCREW M6×16 GB/T70.2 6

11 30621006186 SEAT BASE WELDMENT LG6065.21A.03B 1

12 60900011181 LEFT ARMREST BOX LG60N-L 1

13 60100008842 PILOT VALVE COVER SD064a 2

14 30621107773 MOUNTING PLATE LG6065.21A-02 1

15 51204101118 BOLT M10×25 GB/T5783 32

163



(30621012445)
SEAT MOUNTING ASSEMBLY 2

1

2

8

3

5

4
6
7

9

10

164



(30621012445)
SEAT MOUNTING ASSEMBLY 2

NO. S.C PART NAME
PART NAME

CODE QTY NOTE

1 30621012446 BASEPLATE LG6060N1.21.01 1

2 60919010105 RUBBER PAD, FOOT PEDAL 100112 2

3 30621117399 SOUND-ABSORBING SPONGE LG6065N.21-03 1

4 30621108965 MOUNTING PLATE CDM6060.21-03 4

5 60900009294 SHOCK ABSORBER Y5-10-CDM60 4

6 60900009924 WASHER 10 Q/LG12003 28

7 51204101118 BOLT M10×25 GB/T5783 32

8 30621000043 FOOT PEDAL PLATE LG6230.21A.05 2

9 30621100067 PIPE CLAMP LG6075.21-01 2

10 30621108966 WIRE JACKET CDM6060.21-04 1

165


